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1. 2] 5] & (Client)
7] & W (Name) : A3 124 (5)
- A (Address) : A7 = £ HUA 57 AAE 129 (EF)
9]¥] A2} (Date of Receipt) : 2018. 09. 07.

2. Al g4 A A €5 (Use of Report) : F A&

3. A A EZ/EA/AN 8 (Test Sample)

I A ¥ = (Description) : LEDR % (Platform Gen2.5)
| 23] A} (Manufacturer) : 23 A= (F)

2 9@ 4 (Model Name) : SL-PSR2W6RA1IWW

A FWME (Serial Number) @ —
7] E} (Remark) : —

4. N8 717 (Date of Test) : 20184 09<€ 10¥ ~ 20184 109 29¢

5. A8 F3/9 (Test Standard/Method) : 3 =

6. A|8 %7 (Testing Environment)
2% (Temperature) : ( 25.0 = 3.0) C, <% (Humidity) i ( 40 = 10 ) % R.H.

7. @A (Test Results) : B3 A7} 3% (Refer to the attached results)

U] i (Note) @ 1. 0] A& A3z o) A7 A|ER A =el sate], W3 gl Z[epe g o] 27] Fo=22 ALEE S8YTh
2. 0] AHME AR FASY, o2 A 7P R AR 2 AR 52 fAsA ekFuth
CHelRE KTLAAM A 87 At me} Mabd & TP Al F3He & AAAE v #yeh)

a1 o1 | [BEA(Tested by) L/ 7)%= M A (Technical Manager) 1.
Affirmation 2 éﬂ %

™ (Name): A< ignature) |4 ™ (Name): H3% Signatire)

2018. 10. 29.
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Al & A T} (Test Results)

1 Mlin - 5,22,
0l AIE 2= "AEAEIHZF) OA C2I8 "LEDEZE™ 0l UolH "SArZHAl LED JIRE, BotE, BHEYS
o LEDRE=E-MEZ=23E AU E=" ol @2t Algst 2,
O HZY: LEDRZ E(Platform Gen2.5)
- HIZEX : & EXH(F)
- R S-PBR2ZWBRA1WW
sl R R s B O N T O e W
-2 & :B2G llieslixrE s
2. 7 ¥ 7=
= e
HAFH(W) 25 0|3at
HAXMZ2(mA) 700
3. Al&EJ|E % 9Y
SEMTAAl LED JIRE, E2E, EIE€ S22 LEDRE - FHIEZ2ZE2 2ZHH BE= (2016. 11.)
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4. NIEZE 1
Al 8 2 0
Al 8 8 S Al 8 D = g 9
Ee
a) MIEZXY L= 1) o5, 244 - SAMSUNG
2E° B =2 c) M= Ha i 180903
HEZA| R = K< XX
i Ay ROl R AN T e s T Im 2 900
AP GBI Ol
4.3.1 HAl A
TAIE 2 f) AI22%(ta) =30~ &0
aY foy Bk e == = CTe M9
HAS |20 HE#4& & X202 15X SO JIEH 2&2 210
L4 22 038 A% 4320 8 8 Z24o2 1658 S o
- PoR=1d
Aol | RPEIE M EAE 2XEs EH S = A0S,
20| | EAl 2te2 3 MAHE X 22 A
&‘Iél-
St=8t X | KS C IEC 6052901 et AIEGIEE M, IP66 0lAtY =d 7 ( 1P66 )
x
R W Emas S£EMH AN Hgg A - =1
(3221)
I 200 wWet AlE = 222 =40 gl A
H 2 - LEDRE =2HAH
NS 2 24 04l LI X1 (Nm) 2+ = (mm) e
THX| 2| IH XL 2|
A8 SiGiA i =8 B e TR R e
L B i =229 HMEESE HEE2
L = 0.5 0.7 20 24
2|2t : I
(=5 2) G O AY ) ALY EERY)) E 0 AR eH ==
Al DIZE etst B20 XS 50 mm, 2H 0.51 kg@l 23 i Bl
E =01 1.3 mUlA oL AlE F 222 =40] g2 2
s & BHAME XSt
4.3.4 JIE=Hoe EAXES 2 MR Olat A Me
U HALYHA ( >100 )
4.3.5 HE2R A8 = LEDR2ES EHN 0l&0 g A = =B
HOlA2EE= LEDEEN FHAN=ZE ZZotl e o L
[=1
4.3.6 2 Al H3l = = LEDR2E HZEXDL XEHE tc SHE (KAWL =2 1] (435
= X&E)2 2=IF ZAIgL (92 ) T 0lstolojor & = :
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ANl 8 & 5 Al 8 2| &
2lE A = X sFEF H X sb
E%Ef—'\: Gl T'—'—T}\-I BO'” ﬂg% o i =]
437 T
HEE] = 5t
S UrAl | PE6 O AH 2 - i
( IPB6 )
Ofeilel ZsAIE2=S gh=st A
J|2H(Duration) 1130 =
& Z (Amplitude) : 0.35 mm
ESTEETET
: 10 Hz, 55 Hz, 10 Hz i
(Frequency range) - x4 5
4.3.8 &= 2 A H| = (Sweep rate) o == S i
AME8 = LEDEZ=S PrE 4 A2 £ A= E==2 DA
ok atl, B2 A
43422 HAKNE L EAUSAIEES o=sE A
i d St
(LH& HM<l)
-30 COHIA DIES AEIZ 1 A2t St 2tX & FAFF| LT
N Ess 2 i s
4.3.9 BHeses
70 CHA OIES &EI2 1 A2t Set gt x] & FAFZ| s
N Esg A E i
W 19.7 19.7
4.3.10 oded & el E 2B 8) W) S i0)ss 0] LY
% -0.6 0.6
E|Az=2 750 Im O]&re =4 Im 310430113015
25
A 2Ame e ((120900/°). Im, 2195 O]'Ar2r = % 104.9 | 104.0
2 5t = 252 130 Im/W 0Olat! A Im/W | 154.6 | 153.1
ool = HAMTIZ=| 75 0O|ar = i 80 81
M= |5 000 K 5 028 + 283 0O|LHY #H K 4 954 | 4 964
e il
L | =L 5382 90 % 0lag A % 04y W 18
SXE
1. 2 AMEE2 22Xt HZ28 AMS(LED 25 8 EA)E 0|25l AlEHEtH (A
al = Z9HAl LED JIZE, E0E, HEE2 LEDR2E-NMIAZZ2 ZHUEH EZF)0 M
& 2f AlEs 2.
2. HsAE =M A3 FE=AH - (25 £ 1) T
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< BE EAAE 2t >

< PCB EAIAE b2t >
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